

The tables below illustrate the average SRV (Slip Resistance Value) of the Thermagrip Thermoplastic Anti-Slip product as conducted by **SATRA Technology** SATRA Technology Centre, Wyndham Way, Telford Way, Kettering, Northamptonshire, NN16 8SD United Kingdom Tel: +44 (0)1536 410000. February 2014.

Thermagrip - Incorporating Glass Bead Test Results 250,000 Cycles

Direction		1	2	3	4	5	6	7	8	Ave	Overall Ave
Dry 1	DRY	61	60	60	60	60	60	61	61	60	60
Dry 2		60	60	60	59	60	60	61	61	61	
Dry 3		61	60	60	60	60	60	61	62	61	
Wet 1	WET	60	57	57	57	56	56	55	55	56	55
Wet 2		54	54	54	55	55	55	55	54	55	
Wet 3		58	57	56	55	55	55	54	54	55	

Thermagrip - Incorporating Glass Bead Test Results 500,000 Cycles

Direction		1	2	3	4	5	6	7	8	Ave	Overall Ave
Dry 1	DRY	65	65	64	65	64	64	64	64	64	63
Dry 2		64	64	63	63	63	63	63	63	63	
Dry 3		63	63	63	63	63	62	62	62	62	
Wet 1	WET	60	58	58	57	56	55	55	55	56	55
Wet 2		56	55	54	54	53	53	53	53	53	
Wet 3		60	58	57	56	55	55	55	55	55	

Thermagrip - Incorporating Glass Bead Test Results 750,000 Cycles

Direction		1	2	3	4	5	6	7	8	Ave	Overall Ave
Dry 1	DRY	66	65	64	65	65	65	65	64	65	62
Dry 2		61	61	61	61	61	61	61	61	61	
Dry 3		59	59	59	59	59	59	59	59	59	
Wet 1	WET	59	57	57	57	57	56	56	56	56	53
Wet 2		55	54	54	54	54	53	53	53	53	
Wet 3		54	53	51	51	51	50	50	43	50	

Thermagrip - Incorporating Glass Bead Test Results 1,000,000 Cycles

Direction		1	2	3	4	5	6	7	8	Ave	Overall Ave
Dry 1	DRY	61	60	60	60	60	60	60	60	60	62
Dry 2		61	60	60	60	60	61	61	61	61	
Dry 3		66	64	64	64	64	64	64	64	64	
Wet 1	WET	56	55	55	55	54	54	54	54	54	56
Wet 2		59	58	58	57	57	56	56	56	56	
Wet 3		62	62	60	59	59	59	59	59	59	